EFN]YOSHIMURA

iR EREAE

[ Parts No. 559-509-V000 ]

Instruction Manual
STEP KIT “X-TREAD” / HAYABUSA

Applicable model @Ei:EfE

Specifications 4

-Sﬁgyapﬂ'g -IEa::E‘/:)1j:*§

SUZUKI R 3 UEM(STDL)

"HAYABUSA” GX72B(14-) Pociion? omm BAGK Jomm U

HAYABUSA 1300° GX72A(08-13) == T —T
Position 5 31mm BACK 37mm UP

Usage notes EAHLEDTFE

C AR RERERAEE HBFALTIE,
AERDBROFERVCRYMAFICE>TELBEIC OV TR ERE—NZOEEZRAVFEEA,

AEFGRAE L. ARBDBERESNSETHERICREL TS,

RRATYTBMYRFICKYBARREVR  RAUT T —LENEWN, HLLEFHTIHEENHYVET . tMBRLEDFSHRUYAF
AAURDBEIZFETDFEBELTZEN, Fol YAFREVFHLAN A EDEEZRVONDGERIHYET . AEBIY 1T
BRIEBTEEOHERZTOTEEN, (—HERICE Y ARREVFOMIABERBZEAHYET)

Safety precautions ®£ LDFE

/\ WARNING

B He Indicates potential hazards that may cause serious accident.
SR RYIEEAGEMOREICHEYET

HEOMYAFTILEDGZE ., MBEEH T DANTOTZEL,

YT 0 R EEIREGRBAE F S Y —ERT a7 ILICEEDO A E. BERICH->TIZELY,
RILEOFYMNIH—ERTZaTILIZHREWNRENL I TRED M (T LTS,
ETPICEECHMOBEGENRELIGE(E, BLICEMERERIGICELSE. ETEHRIEL TS,

FILSHERIZDLNT

Set contents ©YrAR

AHEGITEDODNTOSTLIRHBDBERITILIAMUIBICTIT o TWEY . 7ILRAMUBERTIILIREICEIE RIRZER AL .
ERBTHLDTY,

FILSEBEOREAMNTILIACDRIEICELT B0 AyFOO—TAU T ORELNSRINNSLILRIETIHYFEE A,
LAL. ZILRARBDEA#IF5~25um(0.005~0.025mm)FBED =t . ZFohWIDETHEMLER T HILITEYDILA—D
TILSHMNBINFETH HERICEZEEIHYFEE A,

FICRATYTN— E—IVA—FELGE I ERMRERSIYERENREYET,

BRT7IVIAMNIZETILL HHTHRIRETHLS=O. BE-URT A=Y FILIHMEEVCIVEBDRELAHYET,
BOMR. ER KR BGEDERICIYGRE . EE RE . EERNTHIENHYET,

TILIAMLEQRFME L ERORIT(BBERBI)NELIHEELHYFET .

LLEIZDOWTRTZILIAEDME LB IToNGENO, JL—L-RIEDHRICHEYFERADTFHIT T AILZELY,

XHOBRBDOEA A1 BRNDLETY,

No. Part No. Description fh% Q'ty No. Part No. Description &% Q'ty
1 559-509-V110 E=l7 V=t TYPE-3 LH (QRI—}{F&)% 1 21 V-BT005-006 FRERNIMSE X6 1
2 559-509-V210 =7 L—t TYPE-3 RHX% 1 22 V-BT006-020 FNER ILEME X 20 1
3 V-004-SP125YGL ATy 7 L—bLX 1 23 V-SH005-015 Fyy7 K M5 X 15 1
4 V-004-SP125YGR ATY7 7 L—bRX 1 24 V-SH005-040 Fyy7 K IWEM5 X 40 1
5 V-004-CPSS75YGc YIMA T LSSCP75¢3% 1 25 V-SH006-025 Fry7 W IVEMG X 25 2
6 V-004-CR135BK y7bEyh135 1 26 V-SH006-050 vy 7K VM6 X 50 1
7 V-004-BPSS145YG 7' L—4A%,SSBP145% 1 27 V-SH008-030 $yy7HK ILEM8 X 30 4
8 V-R04-FP101YG ATy N =7 0y)547°% 2 28 V-LH006-020 A—Ay M 349 7% M6 X 20 2
9 V-004-FP002 ATYI N =TIV 2 29 V-BH006-010 4%y 7K ILEM6 X 10 4
10 V-004-FP003BK AN =AL 1 30 V-BH008-030 4%y 7K M8 X 30 1
11 V-004-FP003LBK AN —avs AL 1 31 V-BH008-040 i av% 4y 7 I M8 x 40 1
12 V-004-FP004 AT = 1 32 V-NT005 FyhM5 2
13 V-004-FP004L ANENIN -0V 1 33 V-NT006S H Ty M6 3
14 V-SD006-045 R%Y M6 X 45 1 34 V-NT006SL FER| +9 M6 1
15 V-KL031006GD AN—4—$5—-10 X 6-t3GD 1 35 V-NTLO006 my93y M6 1
16 V-KL251506S AN—H—h5-515 X 6125 1 36 V-NTFS008 759 FyhM8 EL—b 2
17 V-KL082008 AN—H—h5—20 X 8-18 4 37 V-004-BR016 oy 74 7"4-M6-8 1
18 V-004-SK1251BK AT97h7— ¢ 20t13-M8 1 38 V-004-LE001 oyNIVFM6 R & 1
19 V-KL152408YG A —ANF-15% 2 39 V-007-BS011 PULLA{yFAT— 16 1
20 V-SB08050 A%yFE VM8 X 50 2 40 V-004-LE002 oyhIVPME L S 1
41 V-007-BS012 A7y AUS8-25 1

X-TREAD HAYABUSA 250514 KN 1/2




Torque list [N-m]

M5 M6 M8 M10
29 5.0 10.0 22.0 34.0
27
17
4

38
(E#aim)
(Apply grease)

\y/
A\
23 32 41 24

g AR L BIE
16 13 28 Apply thread locking fluid
:No.20,22,24,25,28,30,31,36

E{AH Apply grease: No.38,40

D Y—ERTZaT7IESBLSTDATYIZRYNL. DERIENLIRESBLARGZRYMITET COLE, BHEPHLED
FORTYTN—@)EBELERLTZEN,

@ RTYTN—= RF)L RENWN—EFHOMEIZEDLEET . AV LIFHEERYMA RO ay
(IR EERDKIEDAAETY ,

35

@ TL—%S5 T RAYFERAYF AT — GBI . & ILAIDA L2425 > BhF TS, 1
@ TL—F RV FDREEET. TL—%50 T D AMERBL TS, P
© BEOEHILE - THEOTFENENCL BEOTREENEN LEHEL e

RMEMILYTEROL TS,
® FERER. RUETANCEIS T RiE- B - AL TSN,

D Follow Genuine Service Manual to remove stock
rear sets and attach X-TREAD. Tighten bolts and 29
nuts according to the diagram and torque list.

@ Set position of foot pegs and levers. 17
Recommended positions are marked with bold
circles on the diagram.

(@ Hook brake light switch on Cap Bolt M5x40 (24)
after connecting the other end to Pull Switch
Bracket (39). 27

@ Adjust the stock brake switch and confirm brake
lights turn on.

(B Check clearances between rear sets and other

. I,
1‘;‘ » I,
”‘//)///x/ e
k\\\\\‘\\\\\,\‘ ‘\,\) «
™0 o)y n, d
2

components, and all moving parts work correctly. \\rk
® Retighten all the bolts before and after riding. 28
=
\ s
14 33 6 12 34 40ZE® S
(Apply grease) %
Yoshimura Japan Co.,Ltd.
If any failure was found, please stop installing and using, notify Yoshimura Japan through 6748 Nakatsu, Aikawa-machi, Aiko-gun,
the selling dealer. Please note that Yoshimura Japan do not take any responsibility or Kanagawa-pref. 243-0303 Japan

liability for any damage or loss caused through using this product. . s on
¢ I DVN R AN
HWRFEADHHEAFIMYMFTRUEAEHRIEL, ) ILLT v/ SUETIHEH  T243-0303 #RIIRE TR AR B +i26748
CEEW, @, AUROERICEERT 2BFCOVTRHEUHEZOEEEZ—NEVERA, SHLEDE:

https://www.yoshimura-jp.com/contact/inquiry

X-TREAD HAYABUSA 250514 KN 2/2



